Eﬁnual

. w ,, INSERUGEION




Specification / BAi3IH

BEFORE YOU START

Before building and operating your 3RACING F113, you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your F113 kit for retum or exchange after it has been partially or fully assembled.

1L THHEIIC

3RACING FI3MAETI TERMET SHIICIE. BT R EETRERIRAEE BHRH-HCEV. . RATEBELTHY BB WA A—JERITSIDIC. ZV 0/ EHE LM T
TV 2 TOETEFLLEHHIGOTTERLTHS, SV OETTEE RO T EV. RRFAEDLBATECR THETLZEHL O TV WRO—E. sl 2
THEIUTICEVELRS BR3Py BEaklE—YTEEEADT. CTHRIIIEVEE,

CUSTOMER SUPPCRT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support feam at service@3racing.com.hk . Also, please visit our web site at hitp://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.

HEEMAOHHR—F

NmICR T AP RIROFAR SO BLTEYVETH BUOBERICCHEN HHBSIEEREICIRACING T R— FF— LD A—IU jp@3racing.com.hk (BHEEX]
HETHRBETFEVEE, £, B0 791 bhttp:/ /www . racing.com hk TIREFRB P, £ b7y TOREP. A 7237l =V RUTOMOBROFTREEGECK
WefEE T, BB FRICAF/ L LTHRN AL TESRYMIGWLLET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our F113. Using any third party parts on this
rmodel will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all cldims resulting directly or indirectly from

the purchase, ownership or use of the product.

el

MEOEAHUT. EflBET2aict, BiEASE EHiMH ICE T DBl BV TV BESBESES R BFHBHABFRICBN T LW O TEL BB TER LS EREL
HTFEL. BEOEEERETSEHIC.ASEROP v T L —F ) - X eBELTEVELE. E=F0EM BRACING TP v I L —FS1UNOBR) EE6E
WEEVETE GBEOFRERTCICEOEVET. BEESEEEC. W EFRAENICESETRATAE. 2 TOBEEGD. BB L TP AEOFRIEGELYECRIETS

CEIiCEVET,

Tool Include / B@IcEHY—Ib:

Specifications / BA&AN v

#350 | #700
Qil Qil

Diff Grease  #350 Qil #3700 Oil Turnbuckle Tool - 3mm

TATI)=A  #3B0FAI #70FAI B=2)w 71T —]b- 3mm

Overall Length/2%& : 410mm

Overall Width/21g : 200mm

Wheel Base/A—jb—A : 270mm
Tread(F/R)/kLwv K (F/R) : F200mm / R200mm
Weight /2{#E& : Approx 1100g

Tool Required / BERY—Ib :

1.5mm 7L F
s ) 2.0mm Hex Wrench

\® 2 0mm FELF

Q Lot = - T ]

2.5mm Fl A= L ESr =
4.0mm Phillips Screwdriver
A0mm FIAFSA1—
S.5mm Mut Driver

= L“ R amemamec | 5.5rmm Fok BS54
F“EEE WIRE CUTTER

LT TA =1y -

ST 777777

HOBBY KNIFE SCISSORS =
FwA— Ly,

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart :
EFRNRGAE/ v Ty TAR/ v P Ty THRE  FTLVAER:

{ 2.5mm Ball Driver Hex Wrench

English Version / 35i8AR: http://os.3racing.hk
Japanese Version / B¥EBRR: http://www.3racing-jp.com

Contents / B2

TWEEZERS
BODY REAMER Ptk

RF—1)—<—

CA GLUE
CAZ Ib—

THREAD LOCK
F T 1EEHH]

1. Rear Bulkhead / U7-i\bo~yF - 3
2. Ball Differential / £—ILF7 4
3. Main Chassis Assembly [ ALy —2CBHUAT - 5-6
4. Front Bulkhead / 72k Wb AYF 7
5. Front Oil Shock / 7O b-F14399 - 8
4. Upper Arm & Knuckle Arms / Pvn\—7P—L&Fvo2IWP—Lb - 9
7. Center Rolling Damper /€2 —O—V T8 /N— - - 10
8. Rear Oil Shock /U7 -FAIbrav? 11
9. Low Profile Servo Installation / {EEOH—REDQRYHIF 12

Standard Servo Installation / Ry —REOBMHF - 13
10. RC Unit Installation /RC2=vbFOEMHF - 14-15
11. Front & Rear Wing Assembly / 702/ F&)7 oA/ 5 0DIT ----- 16 - 17
12. Foam Tire Set Installation / 7#—LZ24 Yy OB - - 17
13. Body Assembly / f7¥r—O#8IT ----- -~ 18 - 20
14. Parts Include / B®icS&HH/IN—Y 21 - 27

-2.



1. Rear Bulkhead / U7 -1\ IbIAY F

M3 x8

Flat Screw r
TSRS )2~

M3 x 5 Flat Screw (6)
M3 x 5275w kR a— (6)

omm Ball Stud (2)
Smm R—JbA2vF (2)

M3 x 8 Flat Screw (4)
M3Ix B T7FvkRA7)1— (4)

Rear Motor Mount - Right
U7 -E—f—3a - &l

Rear Motor Mount - Right (1)
7 E—2—<7hk-Afl (1)

Rear Motor Mount - Left
7 E—S—F7 k- &M

amm

Ball Stud
A=A 2wF

Graphite Rear Pod Plate

Rear Motor Mount - Left (1) ot R Pl L.
FATA U Ay .

7-E—2—<ok- K0l (1)

Ball Stud
F—ibZ2wF

Rear Motor Mount - Back (1)
Y7 -E—R— 7k - #H (1)

M3Ix5

Flat Screw /’_,,—-&

FEwpkAo)a—

THREAD LOCK (not included)
FY SR (BRICEASEEA)

Graphite Rear Pod Plate (1)
FZ277ARITFRYEFTL—F (1)

- —_—_- —_— = -

Rear Motor Mount - Back

o VT ER—RUVh -

MIx 5
Flat Screw
FIvpRAZ)a—

M3Ix B
Flat Screw
Fouk g —




2. Ball Differential / X—Ib77

‘s 2 f Bac 6

O 1/8" Steel Ball {16)
1/8" AF—Ibihi—]b (16)
M3 x 3 Set Screw (1)

= M3 x3tvbATUa— (1)
M3 x 8 Button Screw (2)
M3 x 8 RaVA2)a1— (2

M2 x 13.8 Pin (1)

AN Plastic Nut (1)
\@, TSAFvo+vk (1)

Mé.4 x 8.5 x 5.7 Aluminum Post
Mé.4 x 8.5 x 5.7 ALRA R (1)

Differential Thrust Cone (1)
FIAZALO—=2(1)

00@

Differential Quter Screw (1)
T2772—22)1— (1)

T

1/4" x 3/8" x 1/8" Bearing (1)
1/4" % 3/8" x 1/8" <77 (1)

M2 x 13.8 [ 1 } Differential Axle

l I
TIATUAI
M5 x 10 Disk Spring (1)
MS x 10 T+ AZA7)24 (1) Bearin 27mim

1/4" x 3/8" x 1/8" Flanged Bearing (3)
1/4" x 3/8" x 1/8" 25274 (3)

* Apply the special Flanged Bearing [Part# 3RB-FR148-IZ/1] from the Bag marked with the label below.
Only apply this special Flanged Bearing from 3Racing as it acts as the thrust bearing within the
differential unit and must withstand pressure from the Thrust Cone during normal diff operation.

A defective thrust bearing may cause the diff fo feel gritty or couse unwanted slipperage.
LIFORAA TS T Z VAT A [3RB-FRISE-ZI/ | EELVARICTER LW,

CDINAFL—F I IRFU T ETERLETE. A—Ib7 7OERICHADEMSE RA T T 5,

A=, AP A ERE T ERIC Ao BRI A =L T IR ER S RSEAEM S HL0T. R UISE L,

1/4" x 3/8" x 1/8"
AT

Differential Plate % hoa
FAAL—=F O
Spur Gear &4 Pitch - 98T 1/8" ,; m :

AI—TF 44w - 987  Steel Bal
AF—IlA—l
(1) 27mm

~ FFTL—h

Omm

*1/4" x 3/8" x 1/8" Flanged Bearing (1) [Ilﬂ 1/4" x3/8" x 1/8" |
1/4" x 3/8" x 1/8" 750 INXTUF (1) i e L

0|00

Omm Ride Height Adjuster

QE Omm S EINA R 7 I v 28— (2)

27mm Differential Plate(2)

27mm 727L—F (2)

O
14mm Wheel Hub Locker (1)
T14mm F1—jbnJovh— (1)
o
" [ |
- Differential Hub (1)
T2 (1)
ammm— N

(2)

e T e L e I

1/4" x 3/8" x 1/8"
Flanged Bearing
&:—r—:@ AP

Cifferential Plate : ‘ Disk Spring e

, , ” | T AR AT T
Differential Hub
FFING ﬁ\

Differential Thrust Conea

FFASAFO—>

] Plastic Nut

' FSAFvadwl

Ride Height Adjuster e
FATFNA P F v 28— R AT R R R L PPE S PTE RSP RS AL R TL R SPE R PTL RS AL d

Flanged Bearing

DS P AT M2 x 13.8

Max 10 Fin

M3x3

Set Screw
ek E k21—

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
*1/4" x 3/8" x 1/8" :
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

Omm

#7) Ride Height Adjuster

. FAENA R P 80—
Mb.4x85x5.7
Alurminum Post
ALRAF  Maxs

Butter Sereaw
o220 1—

1/4" % 3/8" x 1/8"
Flanged Bearing
- FILDRTILT

- M3x8

ul Button Screw
Fawasm)a— Wheel Hub Locker

FA =T OwH—

l4mm

Ensure idenfical Ride Height Adjusters at its corect orentation are
installed on both the left and right side making sure the rear axle is
horizontal.

HRASERERCEBEDS NP 24— EmARNCEBITENTSE
UFFIANG KT SE I ORER LS L,

AIN—F7-64E

spur Gear 64 Pitch - 98T (1) -
J7-98(1) (K

Differential Axle (1)
[ FIT74HAI (1)




3. Main Chassis Assembly / A+ =N BHIIT

Graphite Chassis (1)
FS774 v —3 (1)

M6 x L3 x 0.2 Shim (2)
Mé x L3 x 0.2 2L (2)

M2 x 6 Socket Screw (4)
M2 x 64y bR 1— (4)

M3 x 10 Flat Screw (2]
M3 x 10 75w rAZ)2—(2)

M3 x 5 Flat Screw (3)
M3 x5 73vhA7Ua1— (3)

omm Ball Stud [3)
5mm A—JLAZ Y F (3)

M3 Lock Nuts (2]
=4 M3avarvh (2)

Pivot Ball Nut (1)
v bkfi—ibtv b (1)

Ball Seat (1) i
R—iby—H (1) .
= I
f}, ,13= ! & --—-~E i_______;d_f.f

Center Rolling Mount (1)
O—=U2idera—377k (1)

THREAD LOCK (not included)
AUESA (BRICIEESHEEA)

CA GLUE (not included)
CAT I — (B EshEdh)

&drmm

Drag Link
s Er ) e

&dmm

Crag Link
Fowdf Ul

Pivot Ball Mut
i k=)l b

Tighten the M3x10 Screws

Smm until rear pod cannot pivot
Ball Stud freely, then loosen 1/6 of a
=R B |_J tum or undfil free pivot
Ball Seat i movement is achieved.
== Q/ T UF Ry FEERICESELEDIC
BLETMBN0AL) 1 —ERT,

BHICENSESIICGRUTEE
Tl eF—ERDINLET,

Ball Stud

F—il Az F

Ball Stud __ =)
F—IARyF

Center Rolling Mount
O—UoFes—T ok

___________________________________

Graphite Chassis
Mé x L3 x 0.2 ST A =
Shirm
2l

v

M3 x 10

Flat Screw
FowhkARa 31—

M3 x5

Fat Screnw

64mm Drag Link (2)
s4mm FZw )24 (2)

FowkAAa—

M2 x &

Socket Screw
Wirwpb A2 la—

M2x &

Socket Screw
Virsbk A9 2—

.a-F"P-_f
2 s < = M2 x 6
= - = e e—— Socket Screw
= e Yhry R A ) -

Socket Screw
L S Ll T




3. Main Chassis Assembly / A+ =N BHIIT

‘aa6 1 ] BAG 5

4.3 Ball Stud 2.6mm Screw (1)
4.3 R— VAR Y F2.6mmA&7)a1— (1)

ﬂ: r\ Rolling Spring Holder (2)
o A= TRATITRIVE— (2)

MO.7 x 6.1 x 10 x 3.5T Spring (2)
MO.7 x 6.1 x 10 x 3.5T 2724 (2)
M3 x 5 Flat Screw (&)

M3 x5 75w k2Z131— (6)

M3 x &6 Flat Screw (2)
M3 X b TIvRAT)1— (2)

MZ2.6 x é Flat Screw (1)
M2.6 x 6 75w AT — (1)

M3 x 10 Set Screw (2)
BRI 13 x 10 42w k2502 — (2)

M3 x 8 Button Screw (2)
M3 x B RaA01)1— (2)

M7 x 13 Aluminum Post (2)
M7 x 13 ALRA (2)

LTl

Mé x 17.5 Aluminum Post (2)
M6 x 17.5 ALEA R (2]

| ]

M7 x 27 Aluminum Post (2)
M7 x 27 ALFA (2)

ﬂDDDDDDDDGD

Body Post (2)
RTra—RA (2)

o o
o (D@ D0 (J ©o

Battery and Mono Shock Mount
Graphite Plate (1)

T =&/ 3w I
G274 TL—F (1)

M2.Ex &

Flat Screw
FouwpkAS)a—

M3Ix8

Button Screw
RR A2 )2 —

M7 % 27
Aluminum Post
M7 x 13 ALEZE
Aluminum Post
ALFEAE
G-
¥
H_T - = -
= == “a —
& on e - -“If
i =1 E = ry
, = ::E' = f F Y
Ny
Mixhs
Flot Screw
FowkAa)q—
M3Ix5
Flat Screw
7wk AS ) a—
9 Body Post
- e =
:
o o
o M3 x 10 o 2
Set Screw . .T,
tykASYa— | o il
@ o
Q
4.3 Boll Stud 2.6mm Screw

4.3 F—ILA Sy F2 admmA ) 1—
5/ M3 2 10
set Sorew

'/ TrkAsa—
Boaftery and Mono Shock Mount

Graphite Plate
S\

.f;':ri'u—t;!ifaw‘??'??h
FAPA T L=}
)

[=r]

Assembled View
#HIT

MEX 175
i Aluminum Post

ALRAF E

M3 x5

Flat Screw
TSy kIS )2—

M3 xé

Flat Screw
FowkAS1—




4. Front Bulkhead / 7>k - \jboAYF

Left Lower Arm Assembly / MNote : Please repeat the assemble step for remaining set. 4.3mm
CAE MHUDEFECcEELTHYOEY FEET T EL. ﬂﬂ? w

I]j"i 'i MIx s

Flat Screw
75vkASa—
émm Pivot Ball (2)
émm ERw bR—)b (2)
i M3 x 4 Set Screw (2)
M3 x4ty bAY)a— (2)
__ M3 Lock Nuts (2)
=/ M3owvsrvi (2)
M3 x 6 x 1.0 Spacer (2] O
MIxax 1.0 An—T—(2) Al e K RBK |
0.5mm Caster Spacer (4) M3x6%1.0 - |
0.5mm F ¥ AF—AN—H— (4] -
1.0mm Caster Spacer (4) Z/
ﬁ 1.0mm F 4 A2—AN—H— (4] i
M3 x & Flat Screw (8)
M3xé675vrAZ)a1— (8)
M3 x 8 Flat Screw (é)
M3 x8 73w hrA7)a1— (6)

4.3mm F—JLA2w | (8)
M3 x 8 Button Screw (2) gty e el Ui o

= —_— Ua—RdD7 ] AN
M3 x 8 RE»A7')1— (2) RDRFT) £ RS2 —ORETT—

[ﬂ_ M3 x 16 Button Screw (2) @/ 0.5mm i Bl A
M3 X 16 RZUA7)1— (2) Caster Spacer
o

M3x1é

Button Screw

|
|
|
Pivot Ball !
|
|

Front Bulkhead
el e R R T

Frant Armm Mount
RV F=LII

e p,
o /. -

i
Before installation, use a 1.5mm hex wrench
to punch a opening af the end of the hole

|
|
|
|
|
it | for the set screw [next step) to penetrate
|
|
|
|

Caster Spacer

+oz4a—ari—tp— | INrough to secure the arm pin.

HEHRIITSENC, 1. Smmasl L FEEALTEv R

Fp A R—A~N—H—

M3 x 44 Pin (2)
M3 x 44 £ (2]

8 8 Front Shock Tower (1)
O

O bkguaai— (1)

20V 7F—=4LXI/F [2] QA=
Front Bulkhead Mount

0 Front Shock Tower 7 H0>F/UbaAyFROUE
M3 x 8 JAZRaw IR -

Button Screw
RRw )2 —

Set Screw
O O oy kAT 21—
S e e e S e e e e e S S i s S S B
| 4.3mm
Ball Stud
| s 8
| O
: & 0
|
| ¥
M3 Q)

Front Arm Mount (2) : Lock Nuts ‘
|
|
|
|
|

Front Bulkhead (2)
Zazv kb nayF (2)

Front Bulkhead Mount (1)
i 74 RVAVIV ZaNVl Sedr D70 SR R B

%O s (I

Flat Screw
Foubk A9 13—

-7 -

Front Lower Arm (2)
AV RA7—=7—L (2)




5. Front Oil Shock /77 kF-FALIbrav7

BAG 4 Note : Please repeat the assemble step for remaining seft. 1.5 % 3.5 x 0.4mm P
AR HUOEFECERLTRYOEY FMERIL T YL, E-Ring =
BT -

M3 x 3 Set Screw (2) el )
M3 x3 v tRo)a— (2) /
1.5 x 3.5 x 0.4mm E-Ring (4) oLty L
1.5x3.5x0.4mm E'J: 4
5x3.5x0 1 )27 (4) Mono Oil Shock Body 375
M1.7 x 2.6 O-Ring (4) Hﬁmﬁﬂ’ﬂﬂ : Shock Shaft
MI1.7 x 2.6 QU4 (4) w Sy
Mono Shock Piston (1 Hole) (2) il B\ W
T/ 3w AR 1ER—I1)(2) QU i
Mono Shock Piston (2 Holes) (2)
T/ av o EA R (285—I0) (2) Mono %Eing Spacer
. EJ OV 2=t —
Mono O-Ring Spacer (4)
E/QUTAR—H— (4) ,
oo ol rnudeny INCORRECT CORRECT
N FRE
Mono Shock O-Ring Cover Base (2)
T/ 3w 00T HI="=2 (2) 1.Fully extend the shock shaft until piston is at the bottom of shock body. o ihec o Eover
] . while helding the shock uprght fill shock il fo the level shown on the diogram E ;,;,,a,wwj-ﬂﬁ_
o o ta the left, o
= gg o i ¥awiv¥IFESWT, EAL BV vIRT+—ORETICLTTFEL,
]: BE[CYa v Ty 7 ESINWT, FavIFA I EERICRTOLIICEALTEEL,
° 0
& = i i:l 2 5lowly move the piston up and down to allow the bubbles to rise to the top
. . until no more air bubbles appear.
Mono Shock Adjustable Ring (2) =i AR kv AEHhAESK, PR YELFEBHLTTFEL, Satt 3% T, MI1.7x2.6
E/2avITIvRETIVIIY (2) EX > OBEERI TTEL ek
P
'|‘ 3.Pull the shqck: shaft to make the piston at the bﬂﬁqm of the shock I:md'y' again.
{_ gﬁg t:slin;??g 2:::? pr;a:cessnr-.r.Le‘r the shock rest for 5 minutes to allow the air 4 Mon ? G{Enr‘:{ g Spacer
el o O AN YT~ i
L ThHhE, Yav s MILERELTTFEY, SEfHhsdSic. 59¢50nravd
_ EEATTFEL. et o Y
Mono Shock Spring Holder (2) (Use Ettle ol
T/ aw AT ) TR — (2) &) ol et
T i #&ﬂﬂ Mono Shock
L £700 O . Acﬁusmgle Ring
] ™y TS aw
4.3mm x 12 Ball Cap (2) RIOOFAN B TIvARTINILT

4.3mm x 12 fi—jbF+v [2)

Mono Shock Shaft End (2)
B/ av v RIF (2)

Insert a 1.5mm hex wrench as shown fo limit the up travel
of the shock shaft for easier installation of the Mono Shock
Shaft End.

T/ awde 7 I A FRERICEM I TSNS, | SmmzsM L o7
FLAAT w297 FHEBFELESIELTEEL,

The M3 x 3 Set Screw must be secured against

— | 77) the flat cavity part of the Shock Shaff.
Mono Shock Top Cover (2) o ] T LL£," =/ M:? x:?ﬂfﬂgﬁz—&?affawgg )
E/qus by Fht— {2] E"l’_Tﬂ*LLBJ:’ / _f-"u:l 2 FORICANT T,

1 'I| 'I| 'I| |
\|||| A
W M3x3
Mono Oil Shock Body (2) trybAS2—

T/ A3y RT 1 (2)
| L1 [ 11
M2 x 37.5 Shock Shaft (2) 4.3mmx 12 ;| g S
M2 x 37.5 3w 7k (2) ;‘f’_"fﬁfw; iyt yio i e
ﬁ Mono Shock Shaft End
ESqu @iy EIUF
MI1.1 x 9.9 x 32 x 5.5T Spring (2) Front Oil Shock

MI1.1 x 9.9 x 32 x 5.5T ZF1J>% (2) 7abA b2y =—*“’

_-f"fff i
AV 4700 O - q gt

#700 FAI1L
70k FAIavy




6. Upper Arm & Knuckle Arms / 77y IN—=7T—L & FvOIV7—L

Note : Please repeat the assemble step for remaining set.
CAR  HUDRFECERLTRYOEY FEBRITTFEL.

'8 3 ] BAG 4
BAG 5

.. M3 Lock Nuts (2)
=/ M3 Owvotuh (2]
M3.2 x 5 x 3.0 Spacer (2)

M3.2 x 5 x 3.0 ZR—H— (2)

[ M3.2 x 5 x 2.5 Spacer (2)
M3.2 % 5 x 2.5 A—H— (2)

|: M3.2 x 5 x 2.0 Spacer (2)
M3.2 % 5 x 2.0 A—H— (2)

[ M3.2 x 5 x 1.5 Spacer (2)
M3.2x5x 1.5 A~—H—(2)

Turnmbuckle
e R |

Ball Cap

O

smm x ¢ B—JjbFvy v (2)

‘ 6mm x 9 Ball Cap (2)

(I O

Knuckle Arms Pin (2)
Tyl rF—4LEY (2)
e T

M3 x 21 Turnbuckle (2)
M3 x 21 &—2218w2)1 (2)

. Knuckle Arm (2)
~ Fuailbr (2)

M32x5x2.5
Spacer
- ) Ar=—tf—
Note : Please follow these assembly
procedures for the right side.
CARE: SA0EIIREFICTBETEWD. King Pin —1
Upper o {E] . / FAEy

7vii—T—L (2)

R—ildyruf
ArMm
Pivat Ball
Edy kR —il

é6mm Pivot Ball (2) : ¢
émm ERw kR—)b (2) f:'}f ‘ : i%i
4.3mm Ball Stud (2) o) S TN ... S
O o et 2 Qxzw | Qe
King Pin (2) )
E L F0E (2) M3
Lock Muts

Left Knuckle Arm Assembly /
Ty r—LEMOEILT

4.3mm

Ball Stud
F—=ILAEwE

Enuckle Arm

Knuckle Arms Pin

Fu I F=LEY

MIZ2x5x20

é\ M32x5x3.0

Spacer
A—=tr—

Assembled View
HHIrEX




7. Center Rolling Damper / €22—O=Y /54 /1\—

‘aac 1] A6 4

M3 x 3 Set Screw (1)
M3x3tEwkAoUz— (1)

1.5 % 3.5 x0.4mm E-Ring (2}
1.5%x3.5x0.4mm EV7 (2)

M1.7 x 2.6 O-Ring (2)
M1.7 x 2.6 OU>4 (2)

Mono Shock Piston (1 Hole) (1)
/a3y EA R 1F—IL) (1)

Mono Shock Piston (2 Holes) (1)
T/ avEA R (28— (1)

C

©
Mono O-Ring Spacer (2)
E/QUGFZAAR—H— (2)

Mono Shock O-Ring Cover Base (1)
€/ 3w o0 T hii—~—2 (1)

o

Mono Shock Spring Holder (1)
T/ 3w G ATV TRIVE— (1)

4.3mm x 1.2 F—jlbF+v 7 (1)

Mono Shock Shaft End (1)
T/ 3wy vTRIVF (1)

=8

Mono Shock Top Cover (1)
/S ravi by Thii— (1)

Mono Oil Shock Body (1)

T/ FAIVavIRT4 (1)

| Il 11

M2 x 37.5 Shock Shaft (1)

M2 x 37.5 raviisv 7k (1)
M2.6 x 6 Flat Screw (1)
M2.6x 6 75w A7) a1— (1)
M3 x 5 Flat Screw (2)
M3x5T72vkAo)a1—(2)
M3 x 10 Flat Screw (1)
M3 x 10 75w hkA27)a— (1)

4.8mm Ball Stud (1)

4.8mm R—jLAZ v F (1)

4.3 Ball Stud 2.6mm Screw (1)

4.3 R—=IVAZ v F2.mmAT)2— (1)

M3 x 6 x 3.0 Spacer (1)
M3 X & x 3.0 AN—H— (1)

g

[

Upper Motor Mount Plate (1)
PyiIN—FE—8—<7+FL—F (1)

®

X

= #700 Oil
#700 A1)
® INCORRECT
A 1ERE
M7 x 2.6
Mix3 O-Ring
Set Screw Qs
ty kA1 —

Mono Shock Shaft End
/w7

4.3mmx 12

Ball Cap
F=llbFrvF

M2.6 % 6

Flat Screw
Pk 20—

Upper Motor Mount Plate
Fuj =g =gy F L=

EU
4.3 Ball S$tud 2.6mm Screw
4.3 Fi— A w F2.8mmAS)a1—

4.8Bmm

Ball Stud
A—ILAZY

Flat Screw
FSwkAS)2—

Assembled View
#HITE

Follow Step 5 on Page 8 for Shock Assembly Instructions
IO RRAREA—IBDAT v TSICTRET I,

1.5x 3.5 x 0.4dmm
E-Ring
Euz

CORRECT
IERE

Maono Qil Shock Body
E/ A AN 3w T4

M2 x 37.5

Shiock Shaft
e Rl

Mono Shock Top Cover

Mono O-Ring Spocer
SOV TAA—H— 2

Mono Shack Piston {1 Hole)
TS awPEA R FR—Il)

M3Ix 6x3.0

3
S spocer

Mono O-Ring Spacer
E/QUAAIAAN—Y—

Maono Shock O-Ring Cover Base
T30l hii—r—A

¥

Assembled View
#HIrX

M3 x5

Flat Screw
FSwAg)a—

Assembled View
HHIrEX




8. Rear Oil Shock /Y7 -FAIvravy

Shock Piston (3 Holes) (1)
2w EAR(3F—IL) (1)

Shock Piston (4 Holes) (1)
awIEA R (4F—IL) (1)

M11.5x 1.5 O-Ring (1)
MT1.5x 1.5 0047 (1)

Qil Shock Body
FA N avatizys

: Shock Piston (4 Holes) !
BA E 4 ! Egl}; 6 x 0.4mm g AR A4 —Il) !
: EIJ:.:-:.?E" M3 x 28 |
2.5 x 6 x 0.4mm E-Ring (2) Shock Shaft |
2.5 x 6 x 0.4mm EU>4 (2) | FdaRal
M2.8 x 1.8 O-Ring (1) e 2.5 &% 0.4mm ! il O-Ring Spacer
M2.8x 1.8 O (1) W ... TERng | 44 OUZFAR—4— O-Ring Cover
'""-u.___HE'J}"f-F l i QT hri—
O-Ring Spacer (1) SRoo sndcs st bttt : @*
QU FAR—H— (1) MI1.5x 1.5 )5‘
O-Ring M2.8% 1.8
O-Ring Cover (1) ouzs Affj)jugf Ring O-Ring @
ouzFHI— (1) { FeArDY OUZ7  ondmCap
Ha vy

#3350 Qil

Adjust Ring (1) #350 A1)l

FIwARE (1)

Shock Spring Base Cover (1)
AT =2 H1— (1)

Shock Top Plastic Cap (1)
awd b T ISAFuIFvu T (1)

Qil Shock Body (1)
FA I3y aiTr (1)

M1.2x 13.5x 31 x 9T Spring (1)
M1.2x13.5x31 x9T A4 (1)

M3 x 28 Shock Shaft (1)

W 13 x 28 53552471 (1) 1
#350 Ol \®)
#350 # 1)L INCORRECT

AIERE

4.8mmx 8
kL
1 —I A
Il
j‘gmm X g Exﬂﬂ Eip fljf“' ] j 4 . @ Please Pre-thread the ball end hole using an M3 screw.
8mm x 8 R—ibF+v7 (1) ] A I oA b i, MRS A — [ RIT R — LT R LB T REL,
1]
o o Tmm
X L
i v Bottom Cap (1) ¥
|\ )} RgvEvy T (1)
' Upper Cover
T i—hit—
- 1.Fully extend the shock shaft unfil piston is at the bottom of shock body,
Shock Silicon fﬂ D:y ]] while holding the shack upright fil shock ol to the level shown on the diagram - %
ZrgqwIs) ey to the left. (]
[ :I Shock Tob Plastic C YIawTe 7 RES|INT, EA RS v iR —ORETIE LT FEL, =1 O °
REICER il LESR bl BEICY3v Iy 7 FEIWT., YaviF I EERICTETO I
aw by I FSAF I e v
| EITEALTLFEW, oo

UppEF Cover { 1 J 2. 5lowly move the piston up and down to allow the bubbles to rise to the top o Q

-, Shock Silicon Cap until no more air bubbles appear.

7uIN—=H1—(1) PEE PR X g?ﬂii‘ kw éagﬁmct 31, ERFYELTIEBBLTFEL, WAHECEBET, |

Z o HTFEL, EE 51!’

3.Pull the shock shaft to make the piston at the bottom of the shock body again, A
Add shock ol as necessary.Let the shock rest for 5 minutes to allow the air

bubbles to escape.

BE vy 7 bES|IVT. EARAD Y3 vV RTAORETIELTFEL. 48
THNE., Yav oI ESELTTFEL, SAfHNSLSIC. 5H¢srawy
EEVNTTFEW,

4 Place the shock siicon cap on top of the shock body from a side.
Some ol will leak out and it is normal.

3wl dutew TEEBIC, YaviRTF o —IEBUTHFTTEL,
LBODA IR TESOHEEDERTT. /

5.Fully tighten the cop and clean off any excess oil.
FrovlELoURYFITEERDST., BNt MILER>TTFEW,

\EII Shock Spring Base Cover
Wn’uwﬁ—sz—

M12x13.5x31x9T

Spring
AT

Cover the shock silicon cap to
shock body, it will case some

‘- oil will leak out, this is a normal
situation.
| ] v Tl ST I -
W RET FREEROWRTY. Assembled View
.
CORRECT #HirX

IFF#

-11 -




9. Low Profile Servo Installation / {(EE O —REOTV{FLF

‘G 4 f Bac 5
oG 7

M3 Lock Nuts (2)

=20 M3 Ow vk (2)

@ ] M3 x éx2.0Spacer (2)
| M3 X 6 x2.0 AN—H—(2)

@ | M3 Countersink Washer (4)
"/ | | M3 A= 7Tyv— (4)
M3 x 8 Socket Screw (1)

M3 x 8 VirvhkAo)1— (1)

M3 x & Flat Screw (2)

M3 x 6 75w kRZU1— (2)

M3 x 8 Flaf Screw (8)
M3 x8 75vkRAL)1— (8]

Oﬂ_ 4.3mm x 8 Ball Stud (2)

4.3mm x 8 F—jb A2y (2)

o M2.6 X 16 Button Screw (2)
"M2.6 x 16 REVR51) 21— (2)

—% 4.3mm x 12 Ball Cap (4)
4.3mm x 12 F—ilFvv 7 (4)

Fan Mount (1)
7777 (1)

1

M3 x 52 Turnbuckle (2)
M3 x 52 22— 18w 21 (2)

O

Battery Holder (1)
JVw T U—FRLE— (1)

(I

I\

servo Saver (1)
Y—fit 15— (1)

Servo Saver Adaptor (1)
=Rt I—=T7H4T2— (1)

O

O

—

(aYaNa)

J U

Rear Servo Mount (1)
J7H—R_= o2k (1)

1|2

Servo Mounf (1)
H—R<ok (1)

R

ST
L]

= I=il)

Q) e cmm-+— = )

v i
43mmx 12 M3 x 52 43mmx 12 | a7mm |
Ball Cap Tumbuckle Ball Cap .
F— vy 7 F—2tw )l F—IF w7 Assembled View
fEIE
M3 M3x8
M3 x 8 Lock Muts Socket Screw
ikl /Sl owstubk  VirykAZU1—
. Jervo Saver Adaptor )
W=t i—FHETa—
F — Futaba
e AR Rr—— Ty A— SANWA/KO
et H E A
_ 1 @ "-’-i select the corect Servo Saver Adaptor according
M . T e to manufacturer.
Countersink Washer| A—h— ek THY A Y — R —FH 75— 5 BRLET,
o e Sl Pl Ay PG MIAx&Ex 2.0 9 v
] Spacer I AP AR :
T N A== M2.6 x 16 Button Screw |
L 2103 M2.6 x 16 FRaA)a— |
A 43mmx 8 -
Ball Stud
Servo *

™ notincluded)
H—H
EEICEFTHETA)

Fan Mount
i g i

Fan (net included)
7P (ESICERESSERA)
*Optional Parts/

AT irmiyi—y
ARAC-FANOS

Rear Servo Mount
Ve ok i b

Servo Mount

hort Battery (not included
gt ol WP 5 3 4 ]'

va—MiyT - MRICRSHETA)

Battery Holder
) T U—RuLe—

Hiat Screw
FrwbAL)2—

M3Ix8

Flat Screw
Fouk A —

FovkAoN 1~

Assembled View
FHIIEX




9. Standard Servo Installation / R —RKEDRY{FLF

‘G 4 f Bac 5
oG 7

M3 Lock Nuts (2)
=4 M3 Owatw bk (2)

M3 x 8 Socket Screw (1)
M3 x8virvkAs)a— (1)

M3 x 8 Flat Screw (4)
M3 x8 75w kA1) 1— (4)

Oﬂ_ 4.3mm Ball Stud (2)
4.3mm R—JLA2 v F (2)
=% 4.3mm x 12 Ball Cap (4)
¥ 4.3mm x 12 K—IbFvv 7 (4)

IIHIHiD

M3 x 52 Turnbuckle (2)
M3 x 52 Z2—=2218w 7)1 (2)

Battery Holder (1)
vy FU—RbE— (1)

Servo Saver (1)
T—dt11— (1)

Servo Saver Adaptor (1)
Y-t A1 —7HTF2— (1)

. ™

Servo Saver Adaptor
H—Fe I —FH T a—

H — Hitech cut off cut off
= F — Futaba o ;

R T A— SANWA/KO

H E A

Select the comrect Servo Saver Adaptor according
to manufacturer.

A=H—lCdoTHUGEY—Ho 1 —TFHdT2—EBRLET,

LN r i

Straight Servo Mount - Right [not included)
AbL—bo—FTot - Gl IS SHEEA)
*Optional Parts/# 7320 8—¥ 1 F113-301/PK

Double Side Stick Tape (not included)
AmT—7 (BRI ESHELEA)
o

Servo (notf included)
— - (RIS ERA)

Double Side Stick Tape (nof included)
Servo Saver Wl 7 —7 (MRICEaHELA)

Hr—ftrii—
M3Ix8

Socket Screw

e kA 1—%

Ball Stud
F=Ile AR

Straight Servo Mount - Left [not included)
Ablb—kd—feosb - 8 (MR SHELA)

Double Side Stick Tape [not included) "Optional Parts/2 2z i— TF113-301/PK
AET—7 (NS ST A

Lock Nuts
OwFuk

Battery [not included)
RuFl— BEKEEHELA) i, Sy

Baffery Holder
JRuF)—mld—

MIxB

FI-:_:T Screw
M3 x 8 FoupkI ) 1—
Flat Screw

_ FTvRAYa—

Assembled View
$HIT[X




10. RC Unit Installation / RC=v FOMY{FLF

I©

Graphite Upper Deck (1)
2274 b TPuii—7v+ (1)

4.8mm H4 Ball Stud (1)
4.8mm H4 F—)LA2wF (1)
M3 Countersink Washer (3)
M3 A0 a—2 0wl e— (3)
M3 x 8 Flat Screw (3)

M3x8 75vkATUa1— (3)

M3 x 10 Flat Screw (3)

M3 x 10 725w FA2U21— (3)

M3 x & Button Screw (3)
M3 x & K2 A51)1— (3)

|

M3 x 20 Button Screw (2)
M3 x 20 REA2)a— (2)

Graphite Mono Shock
Center Mount Plate (1)
2774 b€/ a9
A= TL— (1)

|

Shock Center Mount (1)
rawd s a—Iak (1)

, Flat Screw
1 F5wkAS)2—

9 NN NN NN N N N N BN N N BN N N BN BN N B NN BN N BN SN N S G .

_________________________________________

Graphite Mono Shock
Center Mount Plate
FS74 TS qwd

o=k TL—F

M3 x 10

Flat Screw
75wk A )1—

M3 xé

Button Screw
P2 )a—

¢

Shock Center Mount .I
e —F I

o = —

Bufton Screw
R AP )2~

4. 8mm H4

Ball Stud  *~.
F=jle AR

MIx s
P ————— =~ . Button Screw
b | .
: Graphite Upper Deck A
: TP b Twiti—Tu%
|
i
L J
= o
— '_—Tg _
X 2R
= *‘fﬁ"__ - =
T A g

Countersink Washer
I R T S Y v S e

M3x8 = IRy,

Flat,Screws <2y
& K41 J;,_

]

SEEssssssssssss s,

Set Screw

Ty kAT )a—
{not included /
BRICHSENTVERA) .

&4 Pitch Pinion Gear 23T(not included)
64 v FE -4 X F2AT(MBICESENTOERA)

______________________________________

B v

-14 -




_ =
od W
O 4 ]
T8 -
= 40 <
0 4y m
.mm et
5 s 2
LH By, @
o 1] —
|
28 5 >
o = 0
oE - | L)
L 0
I SEH -
m.m__m_. E L
[y el D
Bk =4 )
C ™ v
< i ..ﬂ”
[

FoybkA2)a—

?.,/
Sy

T
0
L)
I
o
(9]
ae ol I
2> a :
b-— e — . L, AL oy
co i) k_._.ﬂ = i
+. = i s - e
3 3 3 S
.m_._..._.. .W ﬁﬁ#&v& ._uﬁn.u.un..u.un..n.ru..w.ﬂl_
P~ = s i .“
D 2 g3 o /] @ )
= .mﬁ B _WF :
_1" € N =3 o (us—
<L [, O ﬂ aE N
- £y .
O o
= £3
G |
=
m o7
o
N

]
(—

ad

I

-15 -

0=
S
= iy =
O = o —
— = = m =
O o = S ]
O 2 2 S 2% ¥
e oo O i = G
A X O O L O ¢ =
c VL o E o b
L= = ™ = T —
- wdH TN c T c O [t
m & £ 3 w0 O Ik < 4~ .H._,_.J
X X ox o A o Ik H_
— MO N < C A Q Ik
== == O~ 3=
C = 2 =3 aOE
+
2 n
— < i
—




11. Front & Rear Wing Assembly / 78/ F&I7 4 /5 DIRIIT

7~ M4 Nuts (1)
O) M4 F k(1)

M2 x 4 Button Screw (4)
M2 x 4 REAT1)1— (4)

M3 x 10 Button Screw (1)
M3 x 10 REA71) 21— (1)

| S

M4 x 20 Flat Screw (1)
M4 x 20 75wk RZUa— (1)

%DGGDGDDDDD)

Body Post (1)
RTra—KRAR (1)

|

[

o

Front Wing Base (1)
ZAV A TR—-A (1)

Lexan F1 Front Wing (1)

FIL#g>oavbor>70) | :

Front Wing Assembly /
7O/ b1 FDEIT

2mmarTEM TR T

AHIT

Lexan F1 Front Wing

YR ELT RSN

Front Wing Base
= W e & i pa e §

M2 x 4

Button Screw
AR A1 —

r/\ Body Post
FF—RA o M2x4

Button Screw
\‘ PP IR

M3 x 10

Button Scren
R 29 )1—

-16 -




11. Front & Rear Wing Assembly / 70/ F&YIT 045 DRI T

BAG 8 [Reur Wing Assembly / J

V72147 DEILT

M3 x 8 Flat Screw (2)
M3 x8 ZZvrAZUa— (2)

Eear Win
a4

© |0 ©

Rear Wing (1) M3 x 8

7212249 (1) Flat Screw
FEDIF CUEE

Assembled View
b= RVAEd

12. Foam Tire Set Installation / 7#—L2 1Yty FORYIF

m BAG 10 Note : Please follow these assembly

procedures for the right side.
CHE: BROBEIZIRFICT2ETEL,

[ Rear / UF ]

Front Foam Tire (2)
ORI+ —LA1Y (2)

MEXxBx25 Bl . Rear Foam Tire M4
Bearing ~. YT — LR Lock NMuts

NPT = Awirdw b

Max /%05
A A i Iy Cnpfer,’ipacer
J awit=RA——
Rear Foam Tire (2) : O
D774 —L21T [2} Front Foam Tire M5 x 8 x 2.5 E s s A |
. JOXETA—LEY  peqing M4 H Vg
M5 x 8 x 2.5 Bearing (4) ~FYYT  Lock Nufs | iy
M5 X 8 x 2.5 X747 (4) R //;;ﬁ
- .'fr'rg;ﬁqi |

M5 x 7 x 0.5 Copper Spacer (4) Qﬁ__ 7

M5 X 7 X 0.5 T/ $—A~_—H— (4)

M4 Lock Nuts (4)
M4 O+ (4)

L e

-17 -



13. Body Assembly / RF+—D$AIIT

‘ make 5mm hole

ke d hol SMM@OTESIFT FEL
Fic mm hole
ImmoTEEFTEEL

make Smm hole
EMMORESFT T

cut away
UEELTIEF L

Before painting the body - cut away all unneeded
areaqs of the body shell as illustrated using a pair of
curved scissors and create Smm holes for body
posts and a 3mm hole for the driver helmet using a
body reamer,
R TIMIC, A FDEY TERE TS TR —OFEES
EUIRY, B7rs—)—F TR Fr— R A LEFZA 11— . : . .
A e VA S Kot A When Spraying paint fo inside of body, spray in even
T, light coats and allow each coat to dry before

spraying the next,
R —DRAELS L —TREY M. —HELETIC. MO

@ Clean inside of body well with detergent removing LA TENLTRECE TR,
any oil and dust then rinse with water. DL = s ST HERDL A P—EEELT
Rest body in o dust free area and allow it to air dry SRS
before applying polycarbonate paint to the inside
g:ﬂ?gg R LT @ Rem;::e pcrlqtedcﬂve film from outside of body after
£ & paint has dried.
AR TRASERESRLTOSEBEA VRS TENLTREEN. PR S B SR T DRHT ¢ 1 LA LT,

(o) e’

Apply decals according to their respective number coresponding with
the positions on the picture shown below.

Refer to the next page (pagel?) for the finished product.
EFNEFNOBRBSICHGLT T A—IVEELVARICRE > TLREEL,

A= (1972 DFEMHE TBREEN.

M3 x 6 Tapping Screw (1)
M3 x 6 ZvETAT)1— (1)

Tapping Screw
AT A ) a—




13. Body Assembly / R7s—D$EIIT

-19 -




13. Body Assembly / RF+—D$AIIT

Body Post Cushion
) @” HF A —HZ Py

Body Clip (6) - D

RFc—2Jv7 (6)

Body Post Cushion
Fra—FA vz

Body Clip
b et LY EVr

Body Clip
b et L i

Fra—adu

E\Eﬁd‘y’ﬂﬁp

HFa—2 )T

%\ Body Clip

HEFr— )T

Final Assembled View

BRIHEIL




14. Parts Include / #GIcEZHBIN—Y

Rear Motor Mount - Right (1)
V7 -E—2—=<ovF -G/ (1)

o O

Front Shock Tower (1)
0> kavea— (1)

Graphite Mono Shock
Center Mount Plate (1)
3774 ES 397

tra—oTL—F (1)

| M7 x 13 Aluminum Post (2)
M7 x 13 ALEZF (2)

|I 1 Mé& x 17.5 Aluminum Post (2)
| M& X 17.5 ALRA R (2)

| M7 x 27 Aluminum Post (2)
M7 x 27 ALEZF (2)

4.3 Ball Stud 2.6mm Screw (2)
4.3 F—ILA2 v F2.emmAT)1— (2)

Smm Ball Stud (5)

smm R—)L A2 F (5)
4.8mm H4 Ball Stud (1)
4.8mm H4 R—jLA# v (1)

4.8mm Ball Stud (1)
4.8mm R—jLAZ v (1)

M3 x 6 x 3.0 Spacer (1)
M3 x 6 x 3.0 ZA~—H— (1)

1

Rear Motor Mount - Left (1)
7 -E—F—<7F-EMf (1)

Upper Motor Mount Plate (1)
TyIN—E—2—39 FL—F (1)

)

Antenna and Antenna Rod Head (1)
TrrFra&7yTFaviEavE (1)

Front Bulkhead (2)
a2k IUbo Ny F (2)

7 M3 Countersink Washer (3
) M3 o a—ovo7y0— (3)
T M3 x 3 Set Screw (1)
M3x 3 £y FRZU2— (1)
~ M3 x 10 Set Screw (2)

M3 x 10w kRI)a— (2)
Pivot Ball Nut (1)

Ry bR—ibFvk (1)
M3 Lock Nuts (2)

M3 OvoFvhk (2)

Ball Seat (1)
A==k (1)

MO.7 x 6.1 x 10 x 3.5T Spring (2)
MO.7 x 6.1 x 10 X 3.5T A4 (2)

M2 x 6 Socket Screw (4)
M2 X & V4w kA41)1— (4)

WA

P

GD@GDOQ

Double Side Stick Tape (1)
wmEmr—7 (1)

Mé x L3 x 0.2 Shim (2)

M6 X L3 x 0.2 4 (2)

M3 x 5 Flat Screw (17)

M3 x5 7w rA7)a1— (17)
M3 x 6 Flat Screw (3)
M3x&7ZvRAT)1— (3)
M2.6 x é Flat Screw (2)
M2.6x6T7FvERAT)1— (2)
M3 x 8 Flat Screw (7]
M3x87FvkAY)a— (7)
M3 x 10 Flat Screw (4)

M3 x 10 ZZvFAZ)21— (6)
M3 x 6 Button Screw (3)
M3 X 6 hEZA7')21— (3)
M3 x 8 Button Screw (2)
M3 X8 RZ2A71)a— (2)
M3 x 20 Button Screw (2]
M3 x 20 REA2)1— (2)

@CJD

Battery and Mono Shock Mount Graphite Plate (1)
IRy F )=/ awiIRoWIS7714 T L—F (1)

Graphite Rear Pod Plate (1)
T27PARIT7 Ry FTFL—F (1)

Graphite Chassis (1)
PS7741 bk v—2 (1)

Graphite Upper Deck (1)
FSTPA R Tuii—TwF (1)

-21 -




14. Parts Include / #GIcEZHBIN—Y

Ol

O

: ] M2 x 13.8 Fin (1
M2x13.8 E> (]

1/8" Steel Ball (16)
1/8" ZF—ILF—Ib (16)

) Ol
Ol

1/4" x 3/8" x 1/8" Bearing (1)
174" x 3/8" x 1/8" A7V (1)

Ol

#
e,

*1/4" x 3/8" x 1/8" Flanged Bearing (1) [ﬂﬂ
1/4" x 3/8" x 1/8" Z5IRFV)5 (1)

M3 x 3 Set Screw (1)

M3 x 3ty k2&Ua— (1)

M5 x 10 Disk Spring (1)
M5 x 10 F4RAZZ )% (1)

1/4" x 3/8" x 1/8" Flanged Bearing (3)
1/4" x 3/8" x 1/8" Z5»IRFUT (3)

e

I

Differential Axle (1)
FIA752I (1)

27mm Differential Plate(2)
27mm F27FL—F (2)

Spur Gear é4 Pitch - 98T (1)
AIN—FT7 64w F - 98T (1)

::|M&4x&5x&?AMmMUmFGﬂU]

Differential Hub (1)
FNT (1)

Differential Quter Screw (1)
TIT A=A 31— (1)

M3 x 8 Button Screw (2)
M3 x 8 RA/ZAT)2— (2)

M6.4x 8.5x 5.7 ALEZ R (1)

14mm Wheel Hub Locker (1)
14mm R4 —)bnFovh— (1)

7 N
00 13
O O
20 235 30
) 1\O) 1 '\O
\ 7

Ride Height Adjuster Set (2)
ZAENA T Iv A2—1vk (2)

-292 .



14. Parts Include / #GIcEZHBIN—Y

é4mm Drag Link (2) Knuckle Arm (2)
b4mm FSwid) o (2) Fua LT (2)
9 Upper Arm (2] Front Lower Arm (2)
TwiIi—7—L4 (2) ZOxk-O07—7—L54 (2)
i M3 x 4 Set Screw (2) ME X8 x 2.5 B:E*:Jrir‘lg (4)
M3 x 4ty rR711— (2) M5 x B x 2.5 X7 (4)
M3 Lock Nuts (4) M3 x 6 x 1.0 Spacer (2)
=/ M3Ovo+vh (4) M3 x éx 1.0 ZX—4— (2)
. M4 Lock Nuts (4) M5 x 7 x 0.5 Copper Spacer (4)
" M4 nwdFv (4) M5 x 7 x 0.5 3w/ i—ANR—1— (4)
émm Pivot Ball (4) Cﬂﬂﬂ- 4.3mm Ball Stud (10)
sdmm ERw kR—il (4) 4.3mm R—JLA2v F (10)
M3 x 44 Pin (2) E il King Pin (2)
M3 x 44 £~ (2) F9E2 (2)

Front Arm Mount (2]
ZAvbF—=LII~ (2)

| =

(i

M3 x 6 Flat Screw (8)
M3 xé 75y kAT)1— (8)

M3 x 8 Flat Screw (8)
M3 x8 75w kAT a1— (6)

M3 x 8 Button Screw (2)
M3 x 8 RaAU1)a— (2)

O

M3 x 16 Button Screw (2)
M3 x 16 R2/AT71)1— (2)

Knuckle Arms Pin (2)
T2 I T—LEY (2)

-23 -




14. Parts Include / #GIcEZHBIN—Y

BAG 4

Mono Shock Piston (2 Holes) (3)
E/avIEA R (285—)0)(3)

Mono Shock Piston (1 Hole) (3)
T/ 3w EA R (1R—IL)(3)

®

Mono O-Ring Spacer (4)
E/ QT AN—— [6)

Mono Shock Spring Holder (3)
€/ au ATV T RIVE— (3]

@ Mono Shock O-Ring Cover Base (3)
/a0 ThI—~—2 (3)

©

A

Mono Shock Top Cover (3)
E/avibyThii— (3)

Mono Shock Adjustable Ring (3)
B/ av T I ATV (3)

M3 x 3 Set Screw (3)

T/ au eI IR (3)

AL VeI (3) e

(85 1.5x3.5x0.4mm E-Ring (10)

1.5x 3.5 x0.4mm EJ>% (10}
@ M1.7 x 2.6 O-Ring (6)

M1.7 x 2.6 QU4 (6)

"H‘ ||\| |||‘ I|| T | Mono Ol shock Body (3) TR #700 O
N | | =50 o997 ) #700 4111
q@ P Mono Shock Shaft End (3)

4.3mm x 12 Ball Cap (8)
4.3mm x 12 F—Jb*+v 7 (8)

émm x 9 Ball Cap (2)
émm x 9 F—JbFvrv 7 (2)

M3 x 21 Tumbuckle (2)

M2 x 37.5 Shock Shaft (3)
M2 x 37.53v o257k (3)

| il L1

M1.1 x 9.9 x 32 x 5.5T Spring (2)
M1.1 x 9.9 x 32 x 5.5T A7 (2)

M3 x 52 Turnbuckle (2) E: )

ﬂmﬂﬂm [m}m]mm M3 x 21 #—> 3wl (2) W W M3 x 52 2—>13w )b (2) Turr'!bu'.:kle Tool - 3mm
A= Vw4l —]l - 3mm
jgmm i g E»ﬂjjfiﬁigr (1) " 2.5x 6 x0.4mm E-Ring (2)
' - : 2.5% 6 x 0.4mm E4 (2)
shock Spring Base Cover (1) - .
\ Bottom Cap (1) 5 AV GAT VG AR—AHI— (1) M2.8 x 1.8 O-RIng (1)
) R2YFry7 (1) M2.8x 1.8 OU>% (1)
|| '|| . @ O-Ring Spacer (1)
Shock Silicon Cap (1) H Oil Shock Body (1) OV AR—H— (1)
Savs)avEev7 (1) ‘ ‘ | A3y IhiTa (1)
|| ] O-Ring Cover (1)
QuFHhIi—(1)
Upper Cover (1
?i?‘ﬁ—ﬁﬁ— |[I{]:I M1.2x 13.5x 31 x 9T Spring (1) | ] ?hnck Piston (3 Holes) (1)
M1.2x 13.5x 31 x 9T 27U~ (1) € ¥av7ERbAB3%=)(1)
\ Adjust Ring (1) lShnck Piston (4 Holes) (1)
=z ~ M3 x 28 Shock Shaft (1) YavZEA R (4F—IV) (1)
FIRANZ7A) UL | __VENP T SSATaT

M11.5x 1.5 O-Ring (1)
M11.5x 1.5 0% (1)

Shock Top Plastic Cap (1)
2av by T TSZAF o w T (1)

#350 Qil
#3580 Al




14. Parts Include / #GIcEZHBIN—Y

®
0 (@

T 0 || @Jlo® L
( ) E :: @l\\\q/)

@ Front Bulkhead Mount (1)

= W4 RVAVIV ZaNA Sl b S RN

Fan Mount (1)
7RIk (1)

@ Shock Center Mount (1)
awItea—<ovk (1)

M3.2x 5x 1.5 Spacer (2)
M3.2x5x 1.5 A~N—H—(2)

M3.2 x 5 x 2.0 Spacer (2)
M3.2x5x2.0A~—H—(2)

M3.2 x 5 x 2.5 Spacer (2)
M3.2x 5X 2.5 AN—1— (2]

M3.2 x 5 x 3.0 Spacer (2)
M3.2x5x 3.0 Ax—H—(2)

Rear Motor Mount - Back (1)
V7 -B—2—ob -85 (1)

@ Rear Servo Mount (1)
VTP —R Ik (1)

Center Rolling Mount (1)
O—-U>»d4e22—<o2k (1)

@ Battery Holder (1)
JVuFU)—=RIbad— (1)

@ Servo Mount (1)
H—RIT7k (1)

Body Clip (6)
| | RTr—o)v 7 (6)

—%DGGGGGGGGG (
l

:%%DDGDDDDGDD)

Body Post (4)
@ RTA—RKAF (4)

Plastic Nut (1)
TSAF vtk (1)
1.0mm Caster Spacer (4)

1.0mm F+ X2 —ZA~—t— (4)

0.5mm Caster Spacer (4)
0.5mm FrAE—AN—H— (4)

Antenna Post (2)
7T HRAR (2)

® Body Post Cushion (4)
Fra—RAL7 w3 (4)

Rolling Spring Holder (2)
O—Y 2T TRV — (2)




14. Parts Include / #GIcEZHBIN—Y

Servo Saver (1)
H—itri— (1)

M3 Lock Nuts (2)
= M3 Ova+vk (2)
@ ] M3 x 6x2.0Spacer (2)
M3 X 6 x 2.0 AX—4— (2)

M3 Countersink Washer (4)
M3 AT E—=2200yov— (4)

: Servo Saver Adaptor (1)

YR A I—T7E T 5~ (1)

(’ _l'%l l%]

D

GINt

M3 x 8 Socket Screw (1)
M3 x 8 VirvbkAo')a— (1)
M3 x & Flat Screw (2]

M3 X 6 72w kA7)1— (2)

M3 x 8 Flat Screw (8)
M3 x8 75vFA7)1— (8]

R
Al
!

4.3mm Ball Stud (2)
4.3mm R—JLAR v F (2)

4.3mm x 8 Ball Stud (2)
4.3mm x 8 R—JLAZ v F (2)

M2.6 x 16 Button Screw (2)
M2.6x 16 RE201)1— (2]

mmmsm
= ) M4 v (1) :Il

M2 x 4 Button Screw (4)
M2 x 4 RaA01)1— (4)

M3 x 10 Button Screw (1)
M3 x 10 FE2»251)2— (1)

M3 x 8 Flat Screw (2)
M3 x8 Z75vkAY)a1— (2)

M4 x 20 Flat Screw (1)
M4 x 20 75w EATU1— (1)

|| |

Lexan F1 Front Wing (1)
FlLs4roavbas249(1)

| I L | o
|
| 3
O
o
[
2
O
0
o
Front Wing Base (1) |
| TavkervsR—2(1)
O =
I 1
| !

O

@ _|O] ©

Rear Wing (1)
T4 (1)

- 26 -




14. Parts Include / #GIcEZHBIN—Y

7 .

C -
(
| =
N1
M2 x é Button Screw (§) M2.6 x 6 Tapping Screw (1) M2 Nuts (6)
3]]- M2 x 6 RRAT1)1— (6) M2.6 X 6 2V ETZ0)1— (1) M2 vk (6)
M M2 x 6 Tapping Screw (6) M3 x 6 Tapping Screw (1)
M2 X & 2w EVTAY) 1— (6] M3 X 6 Ry EVTAT)a— (1)
" N 4 ™
Ry b LW /
Front Foam Tire (2) Rear Foam Tire (2)
702 I74—LS1 Y (2) U7 T7x— LAV (2)

- 27 -




SET-UP SHEET / v+ 7w ARk

16 SHiM ' +
- CAMBER / degr. 1.5 @ -

SPACER j ZA-—4—: 1.5 mm

=77

injscal=lRHigh Racing]Car % .. li‘_' SPACER / A=t — : 2 —
M 2 E P e 2 e B :tn - 1 -| . |: @
Al ki 2.0
- Hllll SPACER / AN —H—; 3 mm

=% TEST
ﬂmf-gwbﬂ PYC ﬁ
BE 3RACING

SPACER / A—Y—: 2.5 mm |: @ 1.5

] ’ pownstor | 3.5

—
—
-

Y e HONG KONG
CONTACT —
M
DATE AR TEMP. TRACK TEMP. HUMIDITY
B -] =k SR i
5/10 | 27°c 35°% 70%
2 e Beam

V \J EoTH/mm | semym | O M1.1x135x31T=9 (white) [ M1.3x13.5x31T=8blue) Total Weight With Car Body o
i [ O MMx1ESxN TB(green) O MIAXISKIT-Blpurple) | ERA—RT(— (1 1050 ¢
i #M1.2 % 13.5 % 31 T=9 ( pink) O] OTHER:
o byt 0% | O M1.2x135x31T=8 (orange)
— ;ﬂmﬁ []ves o e SPRING/ ) 24
[ o]
;} S c e ; [0 MO0.6x6.1x10x3.5T
O O ".H':'r-l-.'.:lgfﬁfnﬂ [Jves o SHIM o XRIKIVX
o 3 IL l= & ¥ M0.7x6.1x10x3.5T
O | | Howesmpisron ]T%‘ e © [ MO.7x6.1x10x4T
EETe Ty b ] — —
=T b [] OTHER:
= OIL/W I i %
| S o 1 | =2
| @IERACSISIoN .

HOLES IN PISTON

- _-
A5 Vol =
I." -] o
ot |
L 41 11 1]

=
=

@ gq} - EIFQZ

e BT
— -

© = =
e 4.5 mm
= CARPET T FRONT/ 70 REAR/ VT
SHOCKS /237 A O350 O —mor FAFTIH = P
TIRES / 84—
FRONT/ZEx Y—FoMRE O350 O B3uesa O5%
SZmm fmm 55mm
=T & mm
] M1.1x9.9x32x5T (orange) Tﬁﬂg;‘_‘;}ﬂﬂ 0 tow Veoum o e —
M~ M1.1x9.9x32x5.5T ( green) WA
[0 M1.1x9.9x32x6T(gold) B¢ [;RoedPassion | BATTEMES | Team Powers 60C 4400 mah KA oA i
FROWT = REAR
OIL/ W gooY std WG ™™ st 7 std TREATED AREA / # ¥Elt i
A4 IL/W 700 T 12 :
ARMATURE _________,_....---""" TIMING ° .
ﬂ.ﬂ"’"”“ 58mm AT BTl 0 :
; +  SPRING - _—__‘____,..——-'-" '
. ATt "
HOLES IN PISTON i SPV3.0 . BRUSHFACE _ ‘_"—‘_’___..—-— :
EARLDrd—IL B 17.5 732=—3 FRONTLEFT  FRONTRIGHT ! REAR LEFT REAR RIGHT
BRUSH COMP. o m ] S P | 0254k : UFL-Fk UFSAk
+ :F':F'}H‘ - -'_.___".——""-._‘- :

PINION/T SPURGEAR/T
E=#4r RA—ETPIT COMMENTS /3 Ak

64 P/ 30 T| e6apP/ 98 T

TRANSMISSION / F 5 AZwi 3%
REAR/ T
BALL DIFFERENTIAL / #—IL77

[] [ [A™ ] [l
LOOSE MEDHLM TIGHT
& L] 4 L




SET-UP SHEET / v+ 7 v 7Rk

\__ e
= o
SPACER f A== mm
O
T G=3 It EE&I Performance) Hacing Farg o SPACER / R —t—: mm
T S a2 E e B . |: @
2.0
ﬁﬁﬁ SPACER/ A~ —4—; mm
I SPACER / Ar\—4— mm |: @ 1.5
H—Fuhf
DOWNSTOP o
EEM
CITY / COUNTRY H ﬁ
#HER
CONTACT
b
DATE AIR TEMP. TRACK TEMP. HUMIDITY H
Az mi H—fuk®HiR B
O
&umnmsms.'mn FINAL POSITION O
Flzm T dod
g".':r‘;f,n,,- SPRING / 2.7 2 4F TOTAL WEIGHT
LENGTH / B & “ER
o 0 M1.1x135x31T=8(green)  [J M14x135x31T=8(purple) BERH—RTF—tE
A En [ M1.2 % 13.5% 31 T=9  pink ) ] OTHER:
® e 1 M1.2x 135 %31 T=8 (orange)
= ;;'ﬂ-_" fﬁﬂf‘ []ves []wo & SPRING/ 2.71) 47
2 [ o]
:-. } [l MO.6x6.1x10x3.5T
O O O-RING ON SHAFT ¥Es [ NO SHIM ©
Lo HzO TN l L] |I E [ MO.7x6.1x10x3.5T
O O mm o
HOLES IN PISTON [] MO.7x6.1x10x4T
B A L op [
N L] OTHER:
0 :
OiL /W H
AW °
HOLES IN PISTON ﬁ
[SETSEE TR 3 i
& o ® o I
@ L_L T‘ ‘_II_.._IF L LI
:_
CENTER REAR
| = mm 7 mm
e CARPET ASPHALT FRONT/ 70} REAR/ VT
SHOCKS /397 acxconomon | DEEE O 895, DFEL
TIRES / 8+ —
FRONT/ZBXk Y—FoRRE ORI O B5uewsa 0%
e/ mm
S mm
L1 M1.1x9.9x32x5T (orange) Eg;:;;mu 0 tow 0 HeouM ]t
] M1.1x9.9x32x5.5T(green) WX
] M1.1x9.9x32x6T(gold) Es¢ BaATTERIES e o
BODY wine |7 L
g#";ﬂw AT Pyt T TREATED AREA / 8 ¥t i
b BT 5450y :
+ SPRING - ;
AT tf "
HOLES IN PISTON MOTOR + BRUSHFACE _ . X
EARLOA—IB @ =4 II2=—2 FRONTLEFT  FRONTRIGHT | REAR LEFT REAR RIGHT
BRUSH COMP. FOMRLIE  ZOVRSAR JFLIR JFS
t JSLER T ;
PINION/T SPUR GEAR/T
BT ARIS—ETIT COMMENTS /2y b
p/ T p/ T
TRANSMISSION / F 52 AZwirals
REAR/JF
BALL DIFFERENTIAL / #— L7 7
[] [] ] [] ]
LOOSE SUETHLI THzHT
Ba M )




SET-UP SHEET / v+ 7 v 7Rk

- ‘ CAMBER / degr. © 0
SPACER f AN —t—: mm
©) s
LinlScale] RIS EE&I Performance) Hacing A o SPACER / R Ai—t— mm
T s e s = e e s - |: @
2.0
RACE Pl —
L—= | SPACER/ AN—% mm
i i 1.5
TRACK SPACER / A r—t=—: mm |: @
H—Fuhf
DOWNSTOP o
NAME
AW
CITY / COUNTRY
#;H/Ew
CONTACT
b
DATE AIR TEMP. TRACK TEMP. HUMIDITY
B iR =k SR iHE
POSITION FINAL POSITION
&-!HIEI b4 30
LENGTH./ B 2 “BER
D/mm O M11x135x31T=8(green)  [J M1.4x13.5x31T=8(purple) BERN—RT— = 9
T O M1.2%13.5% 31 T=8 { pink) O] OTHER:
® e O] M1.2%13.5x 31 T=8 { orange )
= ;ﬂﬂ w & SPRING 27) 24
: f| [ o]
I:I D mﬂmf SH-'M 0 D MO.Ex6.1x10x3.5T
o = (] M0.7x6.1x10x3.5T
O HOLES IN PISTON mn © [] MO.7x6.1x10x4T
[ {5 BTN o | | |
N L] OTHER:
O .
OiL /W H
I A W H
HOLES IN PISTON 3
EARmE =L }
@ﬁﬂ ©) o I
@ L_n ‘—'T'_r LTI
:_
CENTER REAR
| - mm U7 mm
E_J—— CARPET ASPHALT FRONT/ 20k REAR/ VT
SHOCKS /<34 ——— N [ SOt O 5=tk O 2571k
H— ki fE TECHNICAL MIKED FAST TIRES / 54—
FRONT/Z0Ox | </ W EEry O Fo=hnessa Uozar
D = ' mm /mm
M1.1x9.9x 32 x 5T ( orange ) ngj?n" 0 Ew - gamum . =EH
[] M1.1x9.9x32x5,5T(green) A
ESC
] M1.1x9.9x32x6T (gold) Es¢ BATTERIES s S
;| | moor wine | ra MiE
OIL/ W ) S - ~ = | TREATED AREA /
A4 LW - - £ s L F ot ) : -
_11==5 ARMATURE TIMING ] ) : .
LENGTH/mm == BEET B2 i
£/ mm CJ:_.-—f"_- i
{ ELL + SPRING _ .
e i ljlj:;-ﬁ :
HOLES IN PISTON !ﬂfgﬂ + BRUSHFACE _ : .
EA D=L F3L7r—3 E,.Rgf“"l_fgl__ ;RENLH—'%T ' &E;'ELJEE Fﬂ‘,ET""'R— EI'rEH'
BRUSH COMP. - el : Jrs
t ISLER T :
PINION/T SPURGEAR/T
E=#4T AIN—ETIT COMMENTS /23y
p/ T p/ T
TRANSMISSION / b5 AZwisqls
REAR/'JF
BALL DIFFERENTIAL / #i—Il77
[] [] ] [] []
LOOSE SUETHILAY TIGHT
iR FL: 4 s

r——t




Spare Parts & Optional Parts /| AANTIN—) & FFT3FIvix—")

F113-101/BL ¥1220
Lexan F1 Front Wing Sef -
Black
FIAL-$H» 20 ka1 8wy
-FSw

F113-101/WI ¥1220 F113-102/BL ¥920 F113-102/WI ¥920 F113-103 ¥760 F113-104 ¥4%0

Lexan F1 Front Wing Set - F1 Rear Wing Set - Black  F1 Rear Wing Set - White  Ride Height Adjuster 3et  Suspension Arm Set
White FIRUFP A 2y - F5vs FIRITFIA A 7avk -F74F SAFNA TPV Z8—4 vk BAN L T—Leru bk
n{@u#l::y?n:rwrr:ﬂwh

— I

F113-105 ¥4%90
servo Mount Set
H—fTos by

F113-106 ¥380

F113-107 ¥460 F113-108 ¥380 F113-109/WO ¥4%900 F113-110/WQO ¥920 F113-111/WQO ¥1530

F113-112/WQ ¥410

4.3mm and Smm Ball End st Mono Shock Replacement  Body Mount Post Set Main Chassis Front Shock Tower Battery and Mono Shock Graphite Mono shock
F—=ILTFevl- B/ EB &G HF TP RA YR Ao o ipp—is O RS qur g — Mount Graphite Plate center Mount Plate
4.3rmm & 5mm IV F =TS qua T BT EE—TI
TS24+ TL—t TS24 kT L—k
Iy ;j__ .
. [ o T
Lo 20
w 20

F113-113/WOQ ¥1840

Rear Motor Mount Chassis Upper Motor Mount Plate  Upper Deck

WP E—R—T I by —

F113-114/WO ¥1380 F113-117/PK ¥2450
Motor Mount Set

T2—IHevE

FIT3-115/WO ¥2270  F113-116/FPK ¥2290

Front Bulkheod
ORI eon

F113-T118/PK ¥1840
Differential Housing

Tuwli—E—49—F 72—k FPuwii—7ut T I T

F113-119/PK ¥1530
7075 Aluminum T4mm
Wheel Hub Locker
ldmm FA—=ilnFOovh—

QIDIE
()
..

F113-120 ¥1530 FI113-121 #1530 F113-121A ¥4%0 F113-1218 ¥230 F113-121C ¥310 FI13-121D0 ¥310 F113-122 ¥150
Steel Differenfial Axle Mono Shock Aluminum Mono Shock Damper Shaft mMono Shock Aluminum M1.7 x 2.6 O-Ring [6pcs)  Conical Spring Washer
AF—INTITIAN (Teflon Coated) Body (Teflon Coated) Hoii—2vTh Screw Nut M1.7 x 2.6 OV |épcs) (2pcs)
TS w2 (F2020—F129) FILZE/ avifiTy TSI TIEZ ) a—Fv A" HILART) AT i e —
(F70>a—F147) (Zpcs)
A { & &
D
R ff% S @@@
%ﬁf"’f;‘ i(;:?;f@ .h:'h-u% Eﬁ@-—’% L:_?}
— @ N -;»'-jlx "-@;-_;),F;-ﬂ
S e )
F113-123 ¥410 F113-124 ¥310 F113-125 ¥740 F113-126 ¥740 FIT13-126A ¥310 F113-127 ¥440 F113-128 #310
King Pin Shaft Aluminium Diff Thrust Cone Servo Saver Enuckle Arms Pin MoSx 7 x0.5 &mm Pom Ball suspension Pin Set
307 x 31.8mm FIVEFIAZA 2% H—fE11i— Fudibr—LEY Copper Spacer &mm Pom #—il AR La ey
F e TR M5 x 7 x 0.5
.17 % 31.8mm Tt i—AN—4—

fo

(1 000000
== &

F113-129/PK ¥380
M7 x 13mm Post (2pes)

M7 x 13mm #2 - [2pcs)

F113-133 %2450

F1 Rear Foam Tire Set
F1 UF2a—LoA1 4wk

F113-134 ¥310

1/8 inch Steel Differential
Ball {1Bpcs)

1 /B FAF—IT7
F—il[18pcs)

F113-132 %2450
F1 Front Foarmn Tire Set
Fl 7O k24— LArvEvk

F113-130/PK %460
M7 % 27mm Post [2pes)
M7 x 27mm #2ZF(2pcs)

F113-131/PK %380
Mé x 17.5mm Post (2pcs)
Mé& =17.5mm RAF[2pcs)

F113-135/PK ¥460
Swing Ball Seat and
Adjuster

AA T F—Il—F

B TFIFvAR—




Spare Parts & Optional Parts / AANTIN—) & FFTaFIvin—")

) .y i — )
@ gi@ ) — ||~ m || A ==
@% @ M I_;/"\)'«.I EE“’"H_ Hx%”_“j ~ e ______.:ﬁ.-—"' m___.-‘_':.-"f._.f,-"- ..-""--""ﬁ
U O e |~ ==
| : 8 | | Do, %
F113-136/PK ¥1530 F113-136A ¥310 F113-137 ¥380 F113-301/PK ¥1530 F113-302 ¥310 F113-303 ¥760 F113-304 ¥760

S4rmrm Alurminuem Oil Darmper
Ipes [Teflon Coated)

S4mm P& -
lpes (T 7O J=T 1 2n4F)

Plastic Replacement
For F113-134/PK
F113-134/PEKH
FTIAFwI | ZER)

Differential Ring
Ll o

Straight Serve Mount
AbL—kY—Tas -

Titanium Coated
Damper Shaft
FR =T
ST CE e

Titanium Coated King
Pin Shaft 3.17 x 31.8mm
FRUDA=F 10500
e 7307 x 31.8mm

Titanium Coated
Suspension Pin Set
FR o O—T1 2
HAE vk

VeWeN eV
‘i”r‘@%‘j

83858

Voo ¥e

F113-305 ¥760

Center Damper Spring Set
R =B =2 )T
il o

SEEEENECE
= s 1 == - .
= %gﬁ- -Sx2Sa
~ S —==
F113-306 ¥4610 F113-307 ¥450
Front Spring Sef Side Spring Sef
20 RATV AT v g FAT )Ty b

JRAC-BCT12065 ¥230
Body Clip - 10pcs
Rrr—2)eT - 108

3RAC-B343050/TE ¥1380

FO75 Aluminum 4.3mm Boll Stud

L=3 10 pes] - Teflon Cooted

70757 ILZ4.3ImmEF— ILAR v F

F5mm (10pcs) -
TAOWO—Fa A

3RAC-B343077/TE ¥690

M2.5 [Socs) - Teflon Coated
4 3mmAAT—ILAfv F
g7 7mm M2.46(5pcs) -
F7O0a—F4F

075 4, 3mm Hex Ball Stud L=7.7

IRAC-BS43080/TE ¥1380
JO75 Alurmirum 4.3mm Ball Shud
L=8 {10 pcs) - Teflon Coated

4. 3mmB—ILAR v E

femm (10pcs) -
F7Oa—F4Y

@@@@@@@
@@@

S

S

S
S

9| e @@

= e e

S
S

S

@@z@g@@
&

8@ 4
26e°

ARAC-BE48H4/TE ¥1380
FOF5 4.8mm Hex Ball 3tud L=4
10 pecsl - Teflon Coaled

7075 4.Bmm Hexdi— LA 2w E
Ed4mm (10pes) -
FAOYA—T1 4

IRAC-BS48HS5/PK ¥460 3RAC-BS5005/TE ¥6%0 3RAC-ER1504 ¥150

4 8mm Hex Ball 5tud L=5
(10 pcs) - Fink

4 &mm Hexfi—ILZ42 v FE
Srrwrn = 10pes( 29

FO75 Aluminumm Smm Hex Baill

FO75F 1L Z5mm Hex
F—ILA Sy F&5S5mm (Spes) -
FAOD—FaT

Stud L=5 [5 pcs) - Teflon Coofed

E-Clip

1.5x4x04-10pcs
E4U»F1.5x4x04-10pcs Tunbuckle - 21mm [2pcs] Tumbuckle - 52mm (2pcs)

JRAC-TR321 ¥430

&4 Titanium 3mm

G4 M = Sl
- 21mm{2pcs)

JRAC-TR352 ¥6%0

&4 Titaniurm 3mm

&4 Fa3mmaE—1 Vel
- 52mm(2pcs)

SAK-14 ¥310
Chassis Downstops
Protection Plate

AL St L b N T
ML~

BDY-F113 ¥2450
F-1 Body 'JLBO3 Type A
FI 71—

3RB-FR168-IZ/1 ¥610
High Grade Double Meatal
shield Flanged Baaring

SA5x P8I 3175
AT e— F T AR — I E 7T

ST IS N F525 03075

BS-F113/V1 ¥1840

Ball Bearing Set
F—ll_ T v

TB5-F113/V1 ¥220

Titanium Tumbuckle Set
FRAR—A 0TI

Copyright © 2012 World Space CAD Indusirial Co.

TS-F113/V1 ¥4280

Titanium Screw Set
FRUAT ) a—1wl

[~ AT A— (. [N a—©

|\ W (S8 J/ A [ &)
www.dracing.com.hk

JRAC-WC3/PK ¥340
Alurminium M3 Countersink
Washer (10pcs) - Pink

AL M3 Ao —3sti-
Fuire—[10pcs) - Ee



	F113_01
	F113_02
	F113_03
	F113_04
	F113_05
	F113_06
	F113_07
	F113_08
	F113_09
	F113_10
	F113_11
	F113_12
	F113_13
	F113_14
	F113_15
	F113_16
	F113_17
	F113_18
	F113_19
	F113_20
	F113_21
	F113_22
	F113_23
	F113_24
	F113_25
	F113_26
	F113_27
	F113_28
	F113_29
	F113_30
	F113_31
	F113_32

